TI'R BAEE AR ESRRSTZRRT

Taiwan Textile Research Institute = o
8 # W 8 8 gi%ﬁﬁ% L35 & ORIGINAL
Daite: 2018.01.10 Date of Receipt: 2017.12.28 TEST REPORT TUCHENG
&It k8 HKEBRBE#H RXFIR
Report No.: MQuamity: 1+ Page Orderf’Pages:(Pln) Ref. No.: = B
4244 TR ' ’ oy AR A
AR RMEHSORIRY A B (U0868) ReWH o
A 437 A 2438880
# B | H s B & B B A &
B3 80 (%) 1 99.84 CNS 14755 72125-2011
(0.075 zm NaCl,CMD) 2 99.82 i - 85.3(Liter/min)
3 99.87
4 99.88
5 99.76
6 99.74
7 99.84
8 99.81
9 99.78
10 99.81
szﬁ 99.82
i IRZECEFTRERIEER S (de WMHIOESKE
it ABWmEENRTE T EHERERER - THELGTAMEMHIE -
— T
gumm——
a - e NAREH -
M LAREHEMEL AT RSRGMMA—M@A - MEEAGRAE R ERSHIST N ge
Note: This report is only responsible for the submitted A & . # #E M f #OAC " —
sample(s), which will be kept for one month period. Authorized by president of
O AMEIE I EMNAERENEDRE  FERSEY Taiwan Textile Research Institute
o248 W sh -
This report cannot be reproduced in any way, except in ﬁﬁ%‘ﬁﬁﬁ*ﬁmd&%ﬁ%f} %ﬁ = _'TT .‘}'-3?&. & 7}’( i%'f\‘?ﬁ%
full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute
this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. 0. C.)
BHBMEMBFARFRALHBES AT £h42A - Tel : +886-2-22670321 ext. 7107, 7110
The test report should not be used for public advertisement Fax : +886-2-22675108 , +886-2-22689839
and commercial promotion.




"I_I"R ABE AN EZE SR STAZ
Talwan Textile Research Institute

E XK

a T AL LAHE ORIGINAL
Date: Jan.10,2018 Date of Receipt: Dec.28,2017 TEST REPORT TUCHENG
Iigép%oﬁ%).: Méiu%mil.y: ﬁiig{e -(ﬁ)r’ger/fPﬁagﬁé:s (P1/2) lix Iil::c?% NIL
54578 | DACIAN TECHNOLOGY MATERIAL CO.., LTD. (U08G8) RARA sk
ﬁﬁeS@.S, IN. 2438, JINGGUO RD., DAJTA DIST., TAICHUNG CITY 437, TAIWAN (R.0.C.)
Test Items Test Results Test Methods
Protection Efficiency 1 99.84 CNS 14755 Z2125-2011
of Mask(%) 2 99.82 Flow rate:85.3
(0.075 ¢£m NaCl ,CMD) 3 99.87 (Liter/min)

4 99.88

5 99.76

6 99.74

7 99.84

8 99.81

9 99.78

10 99.81

Ave. 99.82

Note: Sample description is given by the client: :dc MICROPARTICLE STOPPER AFTER 5 WASHES (WATER BASE)
Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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